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BC3401DW

Key# | PART NUMBER DESCRIPTION REMARKS | Q'TY
5 LTS H1 3L HEX g HE
1 T1151-12110 G357 ML CYLINDER G35 1
2 4820-13181 7S IR 22 M5%20 BOLT M5%1.20 4
3 450013120 GAGY T GASKET 1
4 4500-21101 G451 il B CRANKCASE 1
5 2629-21130 G5 H il 4 45 T84 - PIN 3
6 4500-21140 GA5 i F A & GASKET 1
7 530016147 GAS h AR R (6201C3) BEARING 6201C3 2
8 4810-21210 AR /Nl (12%22+47) SEAL 12227 1
9 165021220 GAB It b 48 DR e SEAL 124327 1
10 01252-30530 NN FER 22 M5+30 BOLT M5%L30 4
11 04065-03212 GASHh il F £ FL32 RING 32 1
12 4700-41110 G359k % « PISTON 1
13 1650-41210 G357 ZE I * RING 2
14 1030-41310 G357% ZE 4 * PIN 1
15 1300-41320 G45 CEIR « RING 2
16 T2100-41410 GABTR At 7k « BEARING 10%11%14 1
17 2850-41510 GAD Fl1 7 44 Pl + WASHER 10mm 2
18 4500-42000 G45 CRANKSHAFT-C 1
19 4500-51111 GABES Al SHOE, CLUTCH 2
20 4500-51220 GAB B A P SPRING 1
21 1200-51211 GAbE Bz 22 SCREW 2
22 1200-51230 GABES A HP 5 WASHER 2
23 1200-51240 GAB S A Bt WASHER 2
24 T1153-71110 G4bHE1- ROTOR 1
25 T1153-71200 G455E T COIL ASSY 1
26 T1153-71102 GABTE T IR 28 - CORD 1
27 T1153-71202 G455 T &1 - CAP 1
28 T1153-71203 G455E A T4 - PIN 2
29 T1163-71204 GA55E TR B * GROMMET 1
30 5500-72110 G45 K AL FE M - CAP, PLUG 1
31 5500-72120 GA45 K AL FE I 5% - SPRING 1
32 T1153-71103 G458 TR E - TUBE 1




BC3401DW

Key# | PART NUMBER DESCRIPTION REMARKS | Q'TY
5 LTS H1 3L HEX g HE
33 3350-14159 NN G2 MA%20 BOLT 2
34 1650-43230 HfIERE M8 NUT M8 1
35 1000-43240 e ] KEY 1
36 4500-15110 GABYH & 7% MUFFLER 1
37 01252-30565 7S IR 22 M5%60 BOLT M5%60 2
38 4500-32120 GAB G| BE B 22 M5*12 SCREW M5%12 1
39 4700-15212 GASTH B an il GASKET FHR 1
40 4500-15221 GA5 A AT AR PLATE FHR 1
41 4500-32120 GABT| ZEER I 22 M5*12 SCREW M5%12 1
42 T1117-31111 GAS'F I E Al 41t COVER 1
43 3310-12281 WS AIRZ  M5%20 BOLT M5%20 4
44 4500-31210 G45 T+ KR PLATE 1
45 4500-32110 G455 #E & (41) COVER 1
46 4500-32120 GAS G| BE B iR 2z M5*12 SCREW M5%12 4
47 4500-32210 KAEZER (FB) GUARD BLACK 1
48 3699-90333 G45:KfEZE (RT) SPARKPLUG R7 1
49 1852-72121 Bibig B (512 AD SPARKPLUG 1
50 T1153-71240 G45 f K L2 GROMMET 1
51 MR11C1-4 G351kt CORD G45 1
51 YWK-360 WALBROAL.7HI 25 CARBURETOR ASSY 1
52 8488K40010 AN SRR CLAMP 1
53 4500~-75210 GA5$R AL PULLEY ASSY 1
54 525780110 S N8 COLLAR 2
55 4500-13162 GABE INSULATOR 1
56 3310-12281 W SFAIRZ M5%20 BOLT M5%20 2
57 848G6014B1 GASREEH T (KRB GASKET, insulator 1
58 4500-13113 GASAL AR N GASKET,CARBURETOR 1
59 4500-22110 GASAR (L7 37 4R GUARD 1
60 4500-32120 GAB | BEEiF 22 M5*12 SCREW M5%12 1
61 AN LABEL, COVER 1
62 4500~-75100 G455 Bl 8 ik RECOIL ASSY 1
63 4500~-75120 G45 JH B B o 5 « REEL 1




BC3401DW

Key# | PART NUMBER DESCRIPTION REMARKS | Q'TY
5 LTS H1 3L HEX g HE
64 4500-75150 GA5 JE B da 4] * SCREW 1
65 1850-75130 G45 5 5 28 345 5% * SPRING, SPIRAL 1
66 505302501 G453 e + COLLAR 1
67 4500-75190 G45 5 5 8% 1] 544 - ARM 1
68 450075160 G45 [ 3l ge 4 * ROPE 1
69 1140-75320 GAb L IA AT + KNOB 1
70 1140-75330 G455 3 ge Bk - PLATE, STOPPER 1
71 4500-75511 G45J5 B 73 MR 22M6* 14 SCREW M6*14 4
72 525670010 NN FER 22 M5%50 BOLT M550 2
73 T1184-82101 GA5 2% JEE P BODY ASSY 1
74 T1184-82101-01 G457 JiE O AR - PLATE, CHOKE 1
75 T1184-82101-02 G457 JE N AT - LEVER, CHOKE 1
76 T1184-82101-03 GAB 7 & N S 22 - SCREW 1
77 525780108 GABZE JE 4R ELEMENT 1
78 4500-82202 GAB 7 JE A1 70 Sk B COVER ASSY 1
79 52578010701 GASZ AP TR 22 - KNOB 1
80 T1015-85000 GAB I A L A% TANK ASSY 1
81 T1015-85202 GABIHIAH 55 o i - CAP ASSY 1
82 5601-85261 GAS M #A 25 4114 -+ HOLDER ASSY 1
83 5601-85260 GASYHAH 25 4 IR - FILTER 1
84 4500-85220 G454 i % 3/ + PACKING 1
85 5601-85262 GASYH A8 o 2Lk - STOPPER 1
86 5500-85301 GABJE M i B - PIPE COMP. 1
87 T3302-85400 G45 1 B g =k - FILTER ASSY 1
88 525530004 N R A - CLIP 1
89 T1184-31911 GABIHI #H 3 48 GUARD ik 1
90 3310-12281 W SFAIRZ M5%20 BOLT M5%20 4
91 T1117-75412 JE BRI LABEL, RECOIL 1
92 4050-11110 B 4 PR RS (L) HOUSING COMPLETE AREN 1
93 4050-11150 T LR R AR (AT CAP a1 1
94 T3042-11210 28T JEE il JOINT W28 1




BC3401DW

Key# | PART NUMBER DESCRIPTION REMARKS | Q'TY
5 LTS H1 3L HEX g HE
95 4050-11250 B WB-F /s ABSORBER-F N 1
96 4050-11260 B E-R K ABSORBER-R x 1
97 01252-30530 7S IR 22 M5%30 BOLT M5%L30 4
98 3540-24130 NS FIREZ M6+#35 BOLT M6%35 5 1
99 01252-30510 7S IR 22 M5%10 BOLT M5%10 1
100 848B8151A1 LA S DRUM 9T 1
101 06004-06202 iy H R 7K (6202-2RS) BEARING 6202-2RS 1
102 04064-01510 G45HOUSINGF & 4135 RING .35 1
103 | 04065-03515-50 JUN B A MR Hhl5 RING 15 1
104 6489-91150 HEINH T RRIR 22 M6%20 SCREW 4
105 T3042-12100 R R (& 28%8%1500) PIPE COMP 28 1
106 6340-12211 KAk (o8, 9T/9T, 1546) SHAFT ;?; 122% 1
107 5755396-02 b 28 T[] & A S ik BRACKET ASSY 1
108 575539701 T[] 5 i 7528 BRACKET 28 1
109 3543-14121 T E T 5 (28) CAPL 28 1
110 848JL132K1 T € i F 528 BRACKET -UP 28 1
111 3543-57553 FHEM 2 R ERE (28) GUM COVER 28 1
112 4820-13180 NN IR 22 M5%25 BOLT M5%L25 6
113 8487123812 28 KA S HANGER ASSY 1
114 4820-13181 NN IR 22 M5%20 BOLT M5%L20 1
115 JIFEHRIG MODEL LABEL 1
116 8488X10020 VNN WARNING LABEL 1
117 581347302 T TR CPARGREL ) HANDLE(L) ASSY VAT @’TA 1
118 581347301 AT CIFRRIGHREL ) HANDLE(R) ASSY ’J‘M‘é'ﬂ 1
119 5813473-01-01 IR S TSV QAN INIECARED) GRIP ASSY 1
120 5813473-01-02 | #HIFRIA il UMARKE L ) HANDLE HALF, SET 1
121 5813473-01-03 IR e SUM N YN C AR HANDLE HALF, SET 1
122 5813473-01-04 KARWAT CINARRER 2L ) LEVER 1
123 5813473-01-05 WML CPARGRZ ) SPRING 1
124 5813473-01-06 ANRBLHT IR RIGR AT ) LEVER-S 1




BC3401DW

Key# | PART NUMBER DESCRIPTION REMARKS | Q'TY
5 LTS H1 3L HEX g HE
125 5813473-01-07 FEKTIFR CUABRGREL ) SWITCH 1
126 5813473-01-08 Epug VZATER VR@IN N (& CAR D) SCREW M4*14 6
127 5813473-01-09 | [HlSk TR 22M5+30 (/MABKFK AL ) SCREW M5%30 1
128 525670011 2R M5 NUT 1
129 5813473-01-10 MIIE CMARGREL ) CABLE COMP 1
130 5813473-01-11 2T (MABRERZ D CORD COMP., RED 1
131 5813473-01-12 RS VAN N ECARED) CORD COMP., RED 1
132 5813473-01-13 WEUE CUNRBGRE ) TUBE 1
133 6463-24000 PHBRAR S (/DA FRA £428) GUARD ASSY ARE) 1
134 6463-24000-02 FHRARAAR S GUARD COMP ARE) 1
135 6357-24150 PUER T T A BLADE 2 1
136 3320-15310 B VMR EE M5 NUT M5 2
137 02630-30512 NN IR 22 M5+16 BOLT M5%16 2
138 3540-24121 PHEAUER AR D28 CLAMP 1
139 3540-24130 NN IR 22 M6+35 BOLT M6#35 | 2
140 3540-24130-1 S M6 WASHER M6 2
141 544845802 MR EE CGRED HARNESS ASSY A 1
142 848B8138A1 JEE B PROTECTOR 1
143 848]J76100 FaR R FeFE B ( b 28%9T*M12) GEARCASE ASSY 9T;M12;28 1
144 848JLO61A2 PR FE A 7E i GEARCASE 1
145 06000-06001 Fak %6 Ml 7K (6001) BEARING 1
146 06001-06001 FaK e 6 i 7 (60012) BEARING 1
147 04065-02812 G26 i 4hAE <38 f1.28 RING 7128 1
148 8488AL3500 FRECOARCAR MBS (20-35-6) SEAL 1
149 848] J761B0 Pk 6 46 s il SHAFT 1
150 848J1.061C3 P4 50 A8 AT GEAR 1
151 T4950-60800 PN 7N R 22 M6%8 BOLT 1
152 T4950-40800 P 7N A R 22 M4%8 BOLT 1
153 848]J761D2 FRCA R AR <= (9T) PINION 1
154 06000-06000 Fakihde A 4K (6000) BEARING 1
155 06004-06202 Ay H JRE Bl 7K (6202-2RS) BEARING 6202-2RS 1




BC3401DW

Key# | PART NUMBER DESCRIPTION REMARKS | Q'TY
5 LTS H1 3L HEX g HE
156 04064-01510 G45HOUSING R 3 L35 RING, SNAP 7135 1
157 04064-01210 BKE &R 12 RING 124 1
158 3540-24130 7S IR L2 M6*35 BOLT M6*35 =4 1
159 848JLO61F0 FACA 40 48 He 7] 75A HOLDER (A) 1
160 848JG061L1 FEUGEFAE (R JI36A, B2 1A PLATE 1
161 848JL061G2 Fa ke A 5 7] 758 HOLDER (B) 1
162 525780008 PR F IS RE M12 NUT M12 1
163 02630-30511 W 7S F R 22M5% 14 BOLT 1
164 5755530-01 T H R TOOL SET i LA 1
165 09007-00425 WS HIRT M5 WRENCH M5 1
166 8488U10050 BERTF (17-19 SOCKET 1
167 525670001 WNNHIRT M6 SPANNER M6 1
168 848JG061J1 FRCA TG & 8 i COVER 1
169 FSHT1103-1 A THEL (M12) TRIMMER HEAD M12; Hf 1




